

Authors:

Jonathan Glauser, MD, FACEP,
Faculty, MetroHealth Medical
Center Residency, Associate
Professor of Emergency Medicine,
Case Western Reserve University,
Cleveland, OH.

Sawrav Mukherjee, MS, MD,
Senior Resident, Emergency
Medicine Residency Program,
MetroHealth Medical Center,
Cleveland, OH.

Peer Reviewer:

**Larry B. Mellick, MD, FAAP,
FACEP,** Professor, Department
of Emergency Medicine and
Pediatrics, Georgia Health
Sciences University, Augusta, GA.

Statement of Financial Disclosure

To reveal any potential bias in this publication, and in accordance with Accreditation Council for Continuing Medical Education guidelines, Dr. Glauser (author), Dr. Mukherjee (author), Dr. Mellick (peer reviewer), Dr. Wise (editor), Ms. Coplin (executive editor), and Ms. Kimball (managing editor) report no financial relationships relevant to this field of study.

Assessment and Management of Migraine Headaches

This article originally appeared in the Feb. 13, 2012, issue of Emergency Medicine Reports.

Overview

Treatment for headache, including the migraine headache, has significantly changed in the past decade. Causes for headaches, specifically of the migraine type, are still the subject of much debate. Headaches are currently divided simply as primary and secondary. (See Tables 1 and 2.) Primary headaches are described as being “idiopathic,” or not due to an actual disease process or external stimulus. Secondary headaches are classified as being due to an underlying disease/illness, such as sinusitis, or due to an external stressor, for example, trauma resulting in a closed head injury. The most frequently seen primary headache disorders are the migraine, tension-type, and cluster. New research suggests that patients who commonly suffer from migraine-type headaches, in particular, have inherent differences in brain circulation and neuronal activation when compared to those who do not suffer from migraines.

Although migraine headaches are frequently seen, there continues to be a significant misunderstanding in their diagnosis and treatment. A possible explanation as to why migraine headaches are often undiagnosed may be the clinician’s greater concern to exclude more life-threatening etiologies of a headache. At 24 hours after discharge, 60% of patients who leave the emergency department (ED) with a headache after treatment continue to experience a headache, and 31% of patients whose headaches are cured in the ED have a recurrence.¹ Migraine affects about 12% of adults with prevalence rates three times higher in women than men, and if poorly managed can lead to lost annual productivity estimated in the range of \$16.2-\$28.7 billion.²

This discussion will focus on the common and classic migraine syndromes and their treatment. Familial hemiplegic migraine is rare and is associated with at least two genetic defects.³ Ophthalmoplegic migraines usually involve the oculomotor nerve, although rarely the abducens nerve or even the trochlear nerve may be involved. These will not be mentioned further in this article.⁴

Epidemiology

In 2008, more than three million ED visits had a principal diagnosis of migraine, or approximately 2.4% of all visits. Of these, there were about 81,000 ensuing hospitalizations.⁵

There are significant gender differences with regard to headaches, and an even larger difference specifically when due to migraines. Women were 2.7 times more likely to present for a general headache when compared to men. When the presentation was due to migraine, they were 4.6 times more likely to visit the ED.⁵

Of particular interest, there seems to be a significant difference in ED visits for headaches with respect to race and age.^{1,5} The prevalence of migraine

Executive Summary

Migraine headaches are a significant challenge for identification and effective management. In the coming age of accountable care organizations and patient-centered medical homes, primary care physicians will be expected to accurately diagnose these patients and provide them with cost-effective abortive/prophylactic therapies while reducing the risk of unnecessary and expensive visits to the emergency departments.

- Twelve percent of adults suffer from migraine each year, with prevalence in women being three times higher than in men.

- The International Headache Society has established a classification that distinguishes between primary and secondary headaches with the primary importance of recognizing red flag symptoms that point to life-threatening headache conditions.
- The three major types of migraine management are behavioral/nonpharmacologic, abortive, and preventive.
- Opioids are in general to be avoided in treatment due to the availability of superior agents and the risk of substance abuse.

headaches is higher in Caucasians than in any other racial group, including African Americans and Asians. Those younger than 18 years old and older than 44 years old were significantly less likely to present to the ED for a headache.^{1,5} Thus, headaches disproportionately affect men and women of working age, potentially causing a tremendous debt to our society.⁶ The prevalence and age distribution of migraine have remained stable over time. The cumulative lifetime incidence of migraine is 43% for women and 18% for men. At any given time, approximately 18% of women and 6% of men suffer from migraine.⁷

Individuals of lower socioeconomic status are more likely to present to the ED for a headache. Patients in the lowest income quartile were 2.3 times more likely to present to the ED when compared to its richest counterpart, although total ED utilization was similar for all income levels.⁵ Lastly, rural residents had a higher rate of ED visits for headaches when compared to urban dwellers, possibly due to fewer options available for health care.⁵

Etiology and Pathophysiology

There is a strong genetic component to migraine headaches. In individuals with migraine headaches, approximately 70% have a first-degree relative who suffers from migraines. This genetic relationship is even more pronounced among

Table 1: Secondary Causes for Headache: “Can’t Miss” Diagnoses

- | | |
|--|---|
| <ul style="list-style-type: none">● Meningitis● Stroke: Intracranial hemorrhage● Subarachnoid hemorrhage● Extracranial dissection (carotid, vertebral)● Idiopathic intracranial hypertension/pseudotumor cerebri | <ul style="list-style-type: none">● Carbon monoxide poisoning● Glaucoma temporal/giant cell arteritis● Mass: subdural hematoma, abscess, AIDS● Venous sinus thrombosis |
|--|---|

those who have migraine with aura, as their relatives are four times more likely to experience migraines.⁸

For example, a subset of migraine headache with aura has been linked to a mutation in the calcium channel gene (CACNA1A4) and is now termed the familial hemiplegic migraine.⁹ Type II familial hemiplegic migraine has been linked to a mutation in the sodium channel gene (ATP1A2).⁹ However, most migraine disorders are likely polygenic and due to multiple factors.

There are several potential triggers of a migraine. Some of the more common precipitants may include stress, insomnia, tobacco smoke, certain odors, changes in hormonal pattern including menstruation and ovulation, specific foods, infectious diseases, head trauma, exercise, and certain medications. (See Table 3.)

Explanations of migraine pathophysiology have greatly evolved over the decades and continue to be a subject of much research. The vascular theory was one of the earliest concepts developed to explain

migraines in which cerebral vasoconstriction leading to ischemia was the etiology of the migraine aura, and the resulting vasodilation was the source of the actual headache due to activation of perivascular pain receptors. The theory, however, cannot explain the utility of certain medications in the successful treatment of migraines as well as certain aspects of the migraine prodrome. Furthermore, new imaging studies such as Xenon blood studies/SPECT, positive emission tomography (PET), P magnetic resonance spectroscopy, and functional MRI have shown intracranial blood flow patterns could not support major concepts of the vascular theory. In fact, there is evidence that the headache may be triggered by hypoperfusion.¹⁰ Leao hypothesized that cortical spreading depression (CSD) or cortical gray matter excitation was the cause of the migraine aura and the subsequent activation of trigeminal neurons was the source of the headache.¹¹ PET imaging has shown that this excitation results

Table 2: Primary Headaches⁹⁷

- Migraine
- Tension-type
- Cluster
- Other trigeminal autonomic cephalalgias

in reduction of blood flow and tissue metabolism and may indeed explain the migrainous aura. PET studies have also shown activation of the pons and midbrain during a migrainous attack, with the laterality of pain corresponding to the laterality of pons activation.¹⁰ Indeed, a unique study using a substance that inhibits CSD showed that the substance helped prevent migraines with aura only, thus suggesting that the CSD theory may indeed explain migraines with aura.⁹ CSD has also been hypothesized to activate the brainstem, releasing inflammatory markers that subsequently activate the trigeminal system, resulting in vasodilation and the migraine.¹²

A hypothesis that blends both neural and vascular concepts is the neurovascular theory, which holds that the migraine is mainly due to neuronal hyperexcitability with secondary changes in vascular perfusion.¹³ This is currently the theory that is most supported by research. Compared to an individual who does not suffer from a migraine, the brain of a migraine sufferer is more excitable at baseline, especially in the occipital cortex, which has been verified by functional MRI studies. In many ways, this concept is similar to epilepsy. Burstein et al extended the concept of central neuronal hyperexcitability to cutaneous allodynia, in which secondary pain pathways in the trigeminothalamic system also get sensitized during a migraine episode.¹⁴

Researchers have attempted to discover the various vasoactive substances and neurotransmitters that are released during the above explained hyper-excitation. Perivascular nerve activation implicated in migraines causes the release

Table 3: Precipitants of Migraine Attacks⁹⁸

- Stress
- Hormone replacement/menses
- Not eating
- Weather
- Sleep disturbance
- Perfume/odor
- Neck pain
- Alcohol/red wine
- Foods: Chocolate, nuts
- Pickled foods
- Fatigue
- Head trauma
- Physical activity
- Loud noises
- Bright lights
- Caffeine
- Smoke
- Brewer's yeast
- Oral contraceptives

of substances such as neurokinin A, calcitonin gene-related peptide (CGRP), nitric oxide, and substance P, which, upon interaction with blood vessels in the periphery, cause vasodilation and inflammation. What the role of the CGRP antagonist telcagepant will be in the acute management of migraine remains to be elucidated. This results in the activation and sensitization of the trigeminocervical complex, including the trigeminal nerve, which then relays information centrally to certain pain centers in the thalamus and cortex, resulting in a migraine.

In the past and of current interest, increased dopaminergic activity has been hypothesized to be a cause of migraine.¹⁵ Indeed, many of the symptoms associated with migraines, such as nausea/vomiting and irritability, can be linked to dopamine and may explain why dopaminergic antagonists are helpful in treating acute migraines. However, the serotonin receptor has been postulated to be even more important in the headache pathway, as studies have shown that these receptors are found in the trigeminal sensory nerves. Activation of these receptors results in decreased release of noxious neuropeptides and may explain why triptans, which are serotonin agonists, decrease the recurrence of migraines. Thus, current research supports that migraine headaches may result from a combination of central and peripheral nerve excitability and vascular/inflammatory changes. A vulnerability to recurrent activations of the trigeminovascular and upper cervical pain systems causing headaches

seems to be a common denominator in migraineurs, but so far has not been easily traced to a single pathological process.³

The complex interaction of several processes may explain why one manner of treatment is not effective for all migraine headaches.

Diagnosis

The diagnosis of migraine can be an extremely challenging task. Studies have shown that only 56% of migraine sufferers actually carry such a diagnosis and instead are mistakenly treated for sinus, tension, or stress headaches.¹⁶ Part of the problem may reside in the clinician's fear of not identifying a life-threatening cause of headache. The first step in identifying a migraine lies in the clinician's familiarity with other headache disorders and, in particular, the ability to recognize red flag symptoms. The International Headache Society (IHS) has created a classification that distinguishes between primary and secondary headaches. (*See Tables 1 and 2.*) Certain features of a particular headache should alert the clinician to consider such potentially life-threatening headaches, including a thunderclap feature (sudden onset and maximum intensity on onset), chronic progressive headache, new neurologic symptoms and/or focal neurologic deficits/meningeal signs on exam, change in vision or altered mental status, abnormal vital signs such as severe hypertension or fever, new-onset seizure, recent traumatic event, and onset of a new headache after middle age.¹⁷ The severity of a headache may not always predict

Table 4: Migraine Types^{102,105,106}

<p>Common: Without Aura</p> <ul style="list-style-type: none">• At least five prior headaches without aura• Headache duration 4-72 hours• Either nausea or vomiting or photophobia/phonophobia <p>At least two of the following:</p> <ul style="list-style-type: none">• Unilateral location of pain• Pulsating/throbbing quality• Moderate or severe intensity that inhibits daily activity• Aggravated by routine daily activity, movement <p>Classical: With Aura</p> <p>At least two previous migraines with aura</p> <p>At least one of the following developing within 4 minutes of migraine and lasting less than 1 hour:</p> <ul style="list-style-type: none">• Unilateral visual symptoms• Slowly expanding and moving geometric shapes• One-sided numbness and abnormal traveling sensation• One-sided weakness• Speech difficulty• Pulsating quality
--

whether a headache may be of the life-threatening subtype, and this feature does not correlate with abnormalities on neuroimaging.¹⁸ Thus, asking every patient presenting with a headache “Is this the worst headache of your life?” should possibly be reconsidered. In order to identify these red flags and potentially diagnose a migraine, attention should be paid to particular components of the physical exam. A patient’s general demeanor and vital signs should be taken under consideration (i.e., toxic-appearing or febrile).

A general eye exam should always be performed to assess for visual acuity with complaints of blurry vision, papilledema, cranial nerve deficits, and pupil size and reactivity. The patient should be carefully assessed for any meningeal signs by performing a head and neck exam. An ear, nose, and throat exam can be considered, especially if a patient has complaints suggestive of a sinusitis, pharyngitis, or middle ear infection, which often coexist with a headache. Last but not least, a neurologic examination should be performed.¹⁷

In addition to creating a

general headache classification, the International Headache Society has developed a classification system to help identify two of the more common migraine subtypes: the migraine with aura and without aura. (See Table 4.) It should be noted that this classification is now several years old. A more concise tool, the ID Migraine, has been developed, which has been determined to have a sensitivity of 94% in diagnosing a migraine according to one study.¹⁹ The ID Migraine has only three components: nausea, photophobia, and headache-related functional disability, and requires only two to be positive in migraine diagnosis.¹⁹ This system simplifies the findings of a systematic review that found certain features to be most useful in the diagnosis of a migraine, including nausea, pounding/throbbing headache, duration more than 72 hours, unilateral pain, and headache-related functional disability.²⁰

About 90% of migraine sufferers have common migraines, or those that are not preceded by an aura.²¹ In general, the headache is unilateral, pulsating/throbbing in nature,

and is often associated with nausea, photophobia, phonophobia, and olfactophobia. Eighty-eight percent of migraine sufferers experience prodrome symptoms of fatigue, lethargy, dizziness, myalgias, change in mood, or food cravings, and these may precede the actual migraine by 1-2 days.²¹ A classic migraine occurs with an aura described usually as visual disturbances such as temporary blind spots (scotoma), zigzag lines (fortification), and flashing lights, circles, or other shapes prior to a headache (scintilla), but may also be comprised of various other neurologic abnormalities such as paresthesias, hemiparesis, and cognitive or language disorders.²² In fact, paresthesias occur in about 40% of migraine sufferers, speech and language disturbances in 17-20%, and motor symptoms in about 18%. The aura usually precedes the migraine by 30 minutes to one hour.²² Once the prodrome and aura stages are complete, both common and classic migraines begin with a gradually worsening headache that may last several hours to a few days, is variable in intensity, and often worsens with physical activity, then gradually diminishes before terminating. Associated headache symptoms include nausea in about 70% of patients, photosensitivity (90%), and phonosensitivity (76%).²³ Often, patients describe symptoms of nausea and vomiting as being the most debilitating component of the migraine. Many patients finally experience postdrome symptoms of fatigue and depression that may last several days.²¹ Of potential concern, a migraine attack may rarely be associated with temporary ataxia, blindness, dysarthria, vertigo, and central nervous system deficits that may raise concerns for a stroke, making the diagnosis of migraine even more difficult.¹⁸

Management Principles

A combination of nonpharmacologic techniques and medications can be effective in the treatment of migraine headaches. Despite much evidence for the usefulness of several classes of medications, there

Table 5: Some Medications for the Treatment of Migraine^{59,98-100}

Drug	Usual Dosage	Considerations
NSAIDs		
Ketoprofen PR	100 mg	
Naproxen sodium	750-1750 mg	Dyspepsia
Ibuprofen	200/400/600/800 mg	Avoid if renal or ulcer disease
Tolfenamic acid	200 mg	
Diclofenac	50-100 mg	
Flurbiprofen	100-300 mg	
Piroxicam	40 mg	
Ketorolac	30 mg IV, 30-60 mg IM	
Aspirin	500-1000 mg PO	
Isometheptene Combination		
Midrin	130-780 mg	Drowsiness, nausea
Triptans 5-HT_{1B/1D} agonists		
Sumatriptan oral	50-100 mg PO	Chest pressure/tightness
Sumatriptan nasal spray	5/10/20 mg	
Sumatriptan SQ	6 mg SC	
Almotriptan	12.5 mg	Avoid in pregnancy, ischemic heart disease
Zolmitriptan	2.5-5 mg	
Naratriptan	1-2.5 mg	Avoid in uncontrolled hypertension
Rizatriptan	5-10 mg	
Eletriptan	40-80 mg	Avoid in cerebrovascular disease
Antiemetics		
Prochlorperazine	10 mg IV	Extrapyramidal reaction
Metoclopramide	10 mg IV	Postural hypotension
Chlorpromazine	50 mg IM or 0.1 mg/kg slow IV over 20 minutes	Drowsiness
Hydroxyzine	25-50 mg	Dystonia
Domperidone	30-120 mg	

continues to be much confusion among the medical community with regard to the treatment of migraines. Indeed, even when carrying a diagnosis of migraine, at best only 50% of patients actually take a migraine-specific medication.²⁴

In general, there are three major types of migraine management: behavioral/nonpharmacologic, abortive, and lastly preventive. There are currently several medications that are commonly used in the ED to treat an acute migraine attack. It should be noted that not all have been approved by FDA for use in treating migraine. (See Tables 5 and 6.) Ideally, a useful medication would be

one that not only completely relieves the headache, with minimal side effects, but also one that prevents future attacks.

Behavioral and Nonpharmacologic Management

There are many proven techniques that do not involve medications in the treatment of migraine headaches. Knowledge of them can lead to greater clinician and patient understanding of this disease. Many of these therapies are effective in patients suffering from treatment-refractory migraines, those unable

to tolerate most migraine-specific medications, or those who prefer nonpharmacologic treatments, women who are pregnant and, lastly, those who suffer from frequent rebound headaches.^{25,26} Cognitive behavioral therapy, electromyographic feedback, biofeedback, and relaxation techniques have proven to be of significant benefit.^{25,26} It is likely that these techniques, when used in combination with abortive management for migraines, lead to improved outcomes. Other modalities, such as acupuncture, hypnosis, transcutaneous electrical nerve stimulation, cervical manipulation, and hyperbaric oxygen, have shown mixed results and, thus, cannot be fully recommended.²⁷

Abortive Management

Antiemetics. Many clinical trials have strongly supported the efficacy of antidopaminergic antiemetics. These include the phenothiazines chlorpromazine (Thorazine[®]) and prochlorperazine (Compazine[®]), as well as metoclopramide (Reglan[®]), promethazine (Phenergan[®]), and droperidol. The mechanism of action remains not fully known but is likely related to their powerful antiemetic effects in the limbic system and basal ganglia and its ability to alter pain perception. These medications also have antihistaminergic and anticholinergic properties, which further act to reduce nausea and photophobia, which are all common migraine symptoms.²⁸

A meta-analysis has shown that antidopaminergic agents were superior to placebo for both complete headache relief and clinical success.²⁸ Given their efficacy in comparison to other commonly used medications for migraines, its low cost, and relatively minimal side effects, these medications should be considered first-line therapy for the treatment of acute migraines. Of the medications noted, chlorpromazine has fallen out of favor due to significant orthostatic hypotension that it may cause. Droperidol is possibly the most effective, with a two-hour headache relief rate approaching near 100% at

Table 6: Some Medications for the Treatment of Migraine^{59,98-100}

Drug	Usual Dosage	Considerations
Ergots		
Dihydroergotamine/DHE	0.5-1 mg IM, SC, or IV	Chest tightness, avoid if hypertension or renal disease
DHE nasal spray	2 mg	
Ergotamine	2 mg	Avoid if ischemic heart disease
Barbiturates		
Butalbital		Avoid if peripheral vascular disease
Pentobarbital		
Steroids		
Dexamethasone	6/12/25 mg IV or IM	
Hydrocortisone	50 mg	
Others		
Valproate	250-500 mg bid	Teratogenic
Lidocaine 4%	1-4 drops intranasally	
Methysergide	2-8 mg/day	Fibrotic complications
Acetaminophen	325-650 mg every 4 hours	
Opioids		
Butorphanol nasal spray	1 spray each nostril (1 mg)	Nausea, dysphoria
Codeine and Fiorinal		
Methadone	10 mg	
Meperidine	50-100 mg	

a dose of 2.5 mg IV.²⁹ Droperidol, thus, has been considered as a treatment option even for intractable migraines and is usually reserved for severe migraines in the ED. Unfortunately, a slightly increased risk of prolonged QT interval has led to an FDA warning, but the risk for this may be reduced by performing a quick pretreatment ECG.

Prochlorperazine, although not as effective as droperidol, is very effective in migraine treatment, and optimal dosing is usually given at 10 mg IV, which can be repeated.^{29,30} Multiple studies have shown that prochlorperazine is more effective than metoclopramide, with a response rate up to 88%,³¹ and is also superior to IV magnesium and ketorolac (Toradol®).³²

Although possibly not as effective as prochlorperazine, metoclopramide has recently gained much favor due to its long proven safety during

pregnancy and its relatively benign side effect profile when compared to prochlorperazine. It is also administered as 10-mg IV doses and can be repeated. Metoclopramide may improve the intestinal absorption of oral medications, and a study has shown that the combination of IV metoclopramide and aspirin provided relief similar to oral sumatriptan.³³ Another study has shown that a single dose of 20 mg IV metoclopramide had equal efficacy to a 6 mg SQ dose of sumatriptan.^{20,34}

Although not an antiemetic, the dopaminergic antagonist haloperidol (Haldol®), which like droperidol is a butyrophenone, has been shown to provide significant pain relief in up to 80% of patients treated,³⁵ with a 2-5 mg IV dosing. However, like droperidol, the risk of side effects, including akathisia, sedation, and prolonged QT interval, are significantly greater with haloperidol, thus making it

difficult to recommend them as first-line agents over other medications that have similar efficacy.³⁶

Both prochlorperazine and metoclopramide can be given in 25 mg suppositories for those migraine sufferers with severe vomiting and not desiring IV placement. All of the phenothiazines can be used either alone or in combination with other medications, improving treatment efficacy. Lastly, giving repeat smaller doses of these medications is likely more effective than higher individual doses, as a randomized study has shown a 40-mg dose of metoclopramide is no more effective than the typical 20-mg dose.³¹

In head-to-head trials, antidopaminergic antagonists have often proven to be the superior agents. Metoclopramide achieved a higher pain reduction score when compared to hydromorphone (Dilaudid®) and also resulted in a decreased need for rescue medications and faster time to discharge with no increase in side effects.³⁷ In comparison to acetaminophen, metoclopramide monotherapy showed a more significant improvement of headache-related pain and at a faster rate.³⁸ Importantly, it has been shown that IV prochlorperazine may be superior to subcutaneous sumatriptan with regard to pain reduction at 80 minutes post-treatment or at time of ED discharge.³⁹

The most common side effects of these medications are sedation, akathisia, dizziness, and, to a much lesser extent, hypotension. Of all these common side effects, akathisia is seen as the most distressing to patients. A 25-50 mg dose of IV diphenhydramine or 1 mg IV/IM dose of benztrapine has been proven to be very successful in preventing this side effect,⁴⁰ and a slower infusion rate of these medications has been shown to significantly reduce the incidence of akathisia.⁴¹ Lastly, the rare and potentially fatal side effect of prolonged QT and ventricular arrhythmias caused by these medications may necessitate the need for a pretreatment EKG, especially in patients with a known history of such.¹⁶

The major limitations to these medications are not these side effects, but the significant increase in efficacy when given parenterally in comparison to orally, thus leading to the need for IV placement and longer ED stays. This fact should encourage further research into finding an antidopaminergic agent or regimen that can be just as effective when given orally.

Triptans. Although triptans were proven more than 20 years ago to be effective in migraine treatment, this class of medications, which are serotonin 1B/1D receptor antagonists, continues to be underused. Part of the reason may be the lack of parenteral options, as sumatriptan remains the only injectable triptan available in the United States.³⁴ There is also significant fear among clinicians with regard to their possible cardiovascular risks, although adverse cardiovascular events are relatively infrequent with their use. Lastly, these medications are relatively more expensive than the above described antiemetics, although sumatriptan has recently been approved in a generic form. Nonetheless, triptans, especially subcutaneous sumatriptan, have been proven to be very effective in relieving a migraine headache.

Subcutaneous sumatriptan, which was the first marketed triptan in the United States, is almost three times more likely to relieve a migraine compared to placebo, and, by 2 hours, 70% of patients who received sumatriptan in this form were completely pain free in comparison to 22% who received placebo.¹⁹ Another study showed a complete resolution of headache in up to 80% of patients at 2 hours after injection of sumatriptan.⁴² About half of all patients who received the medication were headache free at 24 hours; however, a large portion of those treated with triptans (20-40%) suffered a recurrence within 24 hours of ED discharge.⁴³ The average time to headache relief is approximately 34 minutes.⁴³ In general, triptans are most effective when used early in a migraine attack.⁴⁴ The optimal dose of subcutaneous sumatriptan is 6

mg, and repeat doses are unlikely to be more effective.³⁴ The injectable option has the fastest onset of action at 10 minutes, and the nasal spray form achieves time of onset at 15 minutes, with 60% of patients achieving relief of headache at 2 hours.⁴⁵ The nasal spray may be an attractive option because no IV access is required. This is in contrast to oral sumatriptan, which can take up to 60 minutes for onset of action. Still, 70% of these patients achieve headache relief only after 4 hours,⁴⁵ making the oral form much less useful.

Since the development of sumatriptan, several others have entered the market. Importantly, rizatriptan given at a 10 mg oral dose has been shown to be more effective than sumatriptan.⁴⁶ Zolmitriptan (5 mg) can also be given in an intranasal form, and patients seem to prefer this medication compared to sumatriptan due to its preferred taste.⁴⁷ Naratriptan (2.5 mg) and frovatriptan (2.5 mg) have a slightly reduced rate of migraine recurrence when compared to sumatriptan, but are potentially less useful because of their slower onset of action. These medications may have a larger role in the outpatient setting due to their longer half-life. Lastly, a combination therapy with another medication may be more effective than triptan monotherapy. A combination pill of 85 mg sumatriptan and 500 mg of naproxen achieved better headache relief than either medication alone.⁴⁸

In addition to the rare myocardial infarction (MI), arrhythmia, or cerebrovascular accident (CVA) that have been attributed to triptans, the most common side effects of these medications include a burning sensation at the injection site, as well as dizziness, flushing, fatigue, and chest tightness that may sometimes be confused with cardiac angina. A triptan should not be used when another one has been used in the last 24 hours, and the same applies to an ergot-containing medication due to the risk of potentiating vasoconstriction. Triptans should be avoided in pregnant patients, as they increase the risk of preterm labor. Lastly,

triptans should be avoided in patients taking an MAO-inhibitor or within 2 weeks of stopping one. Despite these concerns, triptans, especially in the subcutaneous or intranasal form, should be strongly considered as a treatment option for acute migraine attacks. This is especially true for patients who have reported a response to triptans.^{20,34}

Ergots. Ergotamine has been used for more than 100 years in the treatment of migraines. Its hydrogenated form, dihydroergotamine, has been available for more than 50 years and is better tolerated.⁴⁹ Both are nonspecific serotonin agonists and vasoconstrictors. Ergotamine tartrate is usually given as 2 mg sublingual doses and can be repeated every 30 minutes as needed, but can also be combined with caffeine in a pill form or suppository. Dihydroergotamine is usually given as a 1 mg IM/SC injection or slow IV infusion but can also be given intranasally.³⁴ Studies have shown that these medications are less effective than triptans in relieving an acute migraine.^{50,51} Dihydroergotamine, when used alone, leads to more need for migraine rescue medications when compared to prochlorperazine use alone.⁵⁰ However, some studies have shown that dihydroergotamine may be more effective than triptans in preventing headache recurrence and, thus, may be a better option for patients suffering from frequent migraine attacks despite other treatment.⁵² In fact, although dihydroergotamine relieves migraine attacks at 2 hours in about 50% of patients, only 15% experience a recurrence at 24 hours. A major limitation of ergot medications is the nausea that they induce and, thus, they are frequently administered with an antiemetic such as metoclopramide, which further improves migraine headaches, as discussed above. Major side effects in addition to nausea include drowsiness, flushing, vertigo, and local injection site rashes/discomfort, and these medications should be avoided in patients with uncontrolled hypertension, atherosclerotic vascular disease, and during pregnancy.

Valproate (Depakote®).

Unknown to many clinicians, IV valproate has been proven to be an effective abortive agent for acute migraine headaches. Several preliminary studies have shown sodium valproate at 300-500 mg IV to significantly improve migraine-related pain within 30 minutes of administration.^{53,54} Another study showed depakote at a dose between 300 to 1200 mg produced a significant improvement in headache in 64% of patients.³⁴ Dosages most often used for migraine headaches are between 500 mg to 1 g as a slow IV drip over 30 minutes. Several advantages to this medication include the lack of cardiovascular side effects, its non-sedating and nonaddicting properties, and its lack of interactions with other commonly used migraine medications, including triptans and ergots.¹⁶ However, even as a single dose, valproic acid should probably be avoided in pregnant patients and those with liver disease. Although promising, further studies need to be performed to validate the efficacy and optimal dosing of valproate for acute migraine management and should not be considered a first-line agent.

Steroids. Despite early trials that showed mixed results for the use of dexamethasone in migraine treatment, some recent studies have been more positive. A recent meta-analysis showed a modest but statistically significant improvement in headache relief and decreased recurrence on 24- and 72-hour follow-ups when a single IV dexamethasone dose was added to standard migraine therapy.⁵⁵ A single dose of dexamethasone administered has been shown to decrease the rate of recurrence, but may take several hours to be effective.⁵⁶ The dosing in these trials ranged from 10 mg to 24 mg IV administered over 10 minutes. The most common side effect was dizziness; nausea was less likely when compared to other migraine treatments.⁵⁶ In summary, dexamethasone may be considered in patients with intractable migraines or in status migrainosus as an adjunct and when other proven treatments fail. Further

studies need to be undertaken before the widespread use of steroids can be recommended for migraine management.

Magnesium Sulfate. As with steroids, the efficacy of magnesium sulfate in the literature is somewhat mixed. It has been shown that 1 g IV infusion of magnesium sulfate improved migraines with aura but not without aura when compared to placebo.⁵⁷ Interestingly, magnesium sulfate was most effective in improving phonophobia and photophobia in these patients, and may be the mechanism by which this medication is useful for migraine sufferers. This potential beneficial effect may be more significant in patients with lower serum magnesium levels; however, the impracticality of measuring magnesium levels of every headache patient further limits this medication's usage. Although some studies have shown positive effects, others have shown minimal improvement in migraine attacks after magnesium sulfate administration. In fact, a small study showed a less favorable response when magnesium sulfate was combined with metoclopramide.⁵⁸ Despite these equivocal findings, the benign side effect profile of magnesium sulfate and its proven safety during pregnancy makes this medication an option for intractable migraines.

Nonsteroidal Anti-inflammatory Drugs (NSAIDs) and Other Non-narcotic Pain Medications.

Of some surprise, simple NSAIDs may be quite effective in the treatment of acute migraine attacks. Some studies have shown that they may be as effective as triptans in some patients.⁵⁹ As discussed earlier, combination therapy with naproxen and sumatriptan resulted in better outcomes than when either medication was used alone.⁴⁸ However, in comparison to many of the antiemetics, NSAIDs are less effective in the acute management of a migraine.^{32,60} The NSAID ketorolac (Toradol®), in particular, which can be administered either IV or IM, has proven very effective in migraine relief.³⁴ Orally administered NSAIDs such

as ibuprofen and naproxen remain first-line agents for the management of mild migraine attacks. Indomethacin suppositories have proven useful in migraine sufferers who experience significant nausea and vomiting.²² For more moderate-to-severe migraine attacks, a 30-60 mg dose of IV/IM ketorolac has been proven to be an effective medication either alone or in combination with another migraine agent, such as a phenothiazine or triptan. Thus, ketorolac should be strongly considered, especially in combination with an antiemetic, for a significant acute migraine attack. Relative contraindications include a history of peptic ulcer disease or chronic kidney disease.

Although acetaminophen used alone has been shown to be fairly ineffective in the management of acute migraine attacks, when used in combination with aspirin or caffeine it is also considered a first-line agent for mild migraine attacks.⁶¹ Acetaminophen has the added benefit over NSAIDs of being safe for use during all stages of pregnancy, and both classes of medications are very affordable and easily obtainable. Acetaminophen should be avoided in patients with significant liver disease, and patients should be counseled on recommended dosing and dangers of an overdose. Thus, both NSAIDs and acetaminophen should be a part of almost every migraine sufferer's arsenal.

Opioids. Although opioids are frequently used in the ED (up to 60% of visits) for the management of migraine headaches, their use has been proven to be less efficacious than several migraine-specific medications.⁶² In addition, their frequent use often leads to rebound headaches. Medical data show that meperidine (Demerol®) is the most commonly used opioid for headaches presenting to the ED.⁶³ A meta-analysis revealed that meperidine was less effective than dihydroergotamine and antiemetics in its ability to alleviate a migraine headache and was only similar to ketorolac in efficacy.⁶³ Another retrospective study showed

that the use of metoclopramide instead of hydromorphone resulted in less need for rescue medications and faster times to discharge.⁶⁴ In addition, there is a strong suggestion that primarily using opioids increases the rate of return to the ED⁶⁵ and also leads to decreased effectiveness of triptans.⁶⁴ Another study showed that opioids used for migraines may result in longer ED stays.⁶⁶ Opioids often have a more adverse side-effect profile in comparison to many migraine-specific medications. For example, meperidine tends to cause more sedation and dizziness than dihydroergotamine and similar sedation and GI adverse effects when compared to ketorolac, as well as increased risk for dependence.¹⁶

Nonetheless, in patients with infrequent migraine attacks and proven response to opioids, this class of medications can sometimes be considered. Unfortunately, there remain scant data that compare one opioid agent to another with respect to efficacy in acute migraine management. Parenteral morphine and hydromorphone have not been compared to each other in any clinical trial. IM butorphanol has been shown to be more effective than meperidine and as well tolerated as dihydroergotamine and metoclopramide.⁶⁷ Thus, although opioids should not be withheld on principle, ED providers must be aware that in contrast to most other acute pain situations, there are several better agents available for acute migraine episodes. The Canadian Medical Society has recommended narcotic analgesics for migraine headaches as a “last resort.”⁶⁸

Other Medications. There are a few other medications that are under consideration for acute migraine attacks. Both intranasal lidocaine and, more recently, IV lidocaine infusions for refractory migraines lead to significant improvement in migraine intensity and duration.⁶⁹ The major limitation is the need for cardiac monitoring, but lidocaine infusions are otherwise very well-tolerated and may have a larger role soon in the management of status

migrainosus. Another trial has shown that IM injection of small amounts of 0.5% bupivacaine bilateral to C6-C7 spinous processes significantly improves severe migraine attacks, with an overall therapeutic response of 85% in this difficult headache group.⁷⁰

Butalbital, a barbiturate, is another treatment option available. It is often combined with caffeine as well as more typical pain medications such as acetaminophen, aspirin, and even an opioid such as codeine. Although this medication has a proven benefit for the treatment of tension-type headaches, no controlled trial has yet been performed testing its efficacy in treating migraine headaches. In addition, there are several significant side effects associated with this medication, including significant sedation, arrhythmias, and addiction. Butalbital should only be considered for patients who suffer from intractable and frequent migraine attacks that are not alleviated by the more common migraine-specific medications. Lastly, new promising studies have shown some efficacy of oral calcitonin gene-related peptide (CGRP) receptor antagonists for the acute treatment of migraines. These medications are well-tolerated and, in some studies, have shown similar efficacy when compared to triptans.⁷¹

Special Populations

Status Migrainosus. This subgroup of migraine patients is defined as those suffering from an acute migraine that lasts for more than 72 hours, with headache-free intervals lasting less than 4 hours.¹⁶ This may result from analgesic overuse, but no definite cause has yet been identified. There are no randomized trials that have studied the most effective medication regimen, but a combination therapy is likely indicated. An acceptable regimen would be starting off with prochlorperazine after premedication with diphenhydramine, and, if the headache does not abate, hospital admission and treatment with either a triptan or DHE in addition to dexamethasone.^{69,72} Lastly, ketorolac and valproate can be added

if the migraine attack persists.

Frequent Migraine Visitors to the ED. In some EDs, frequent migraine visitors account for 50% of all headache visits.⁷³ This may represent “drug seeking” behavior, lack of social support, and treatment failure, but the exact reason for frequent visits is unclear. Often, these patients request particular medications, especially opioids.³⁴ To date, there have been no studies carried out delineating the best means to treat this group of patients. A uniform departmental approach to these chronic pain patients, thereby limiting physician to physician variability, is likely most effective. Possible strategies when encountering these patients include offering migraine-specific medications in conjunction with a single low-dose opioid, referring them to pain management clinics, stressing the importance of follow-up with a headache specialist/neurologist, and, finally, starting preventive medications.

Migraine During Pregnancy. Most headache disorders improve during pregnancy for unknown reasons. Several medications commonly used to treat migraines have been shown to be harmful to embryos in animal models. Sumatriptan proved to be lethal for rabbit embryos when given in large doses and also produced skeletal and vascular abnormalities.⁷⁴ A review of human births has shown sumatriptan use during pregnancy may lead to an increased rate of preterm delivery and low birth weight and, possibly, a small number of recorded birth defects.⁷⁵ Thus, the FDA currently gives triptans a class C recommendation. In contrast, the ergots and valproate are considered class X medications and should be completely avoided during pregnancy.

Currently, acetaminophen with caffeine is considered a first-line medication in the treatment of a migraine attack during pregnancy.^{76,77} This should be given in conjunction with more conservative measures, including placing the patient in a quiet dark room, reassurance, and possibly IV hydration.

For more severe migraines, metoclopramide can be considered. It has been used in all stages of pregnancy without proven harm, is very effective in the management of nausea, and is currently a class B medication.⁷⁴ Although NSAIDs should be avoided during the first trimester due to increased risk of spontaneous abortion and during the third trimester due to the possibility of inducing premature ductus arteriosus closure, these medications are considered safe in the second trimester.^{77,78} Lastly, opioids, if absolutely unavoidable, can be used for migraines, but should only be considered for very short-term use, such as in cases of status migrainosus.⁷⁴ They should be avoided during the third trimester, as their use can cause neonatal addiction and respiratory depression.

Migraine in the Pediatric Population. Despite migraine headaches having a prevalence between 3-10% in the pediatric population, there continues to be a lack of clinical trials targeting this specific group and few treatment guidelines. The Canadian Headache Society published a first set of guidelines in 1997, followed by the American Academy of Neurology in 2004. None of these provide any recommendations for children with a migraine attack presenting to the ED.⁷⁹ Thus, there continues to be significant variation in the techniques and medications used by ED clinicians when treating migraines in children.

Based on a systematic review of the limited studies performed in children as of now, ibuprofen seems to be the most effective initial treatment for headache relief.^{80,81} These studies have shown that nausea and pain are relieved in 60% and 69% of patients, respectively, but photophobia and phonophobia had minimal improvement. The benefits of acetaminophen are possibly similar to those of ibuprofen, but neither prevented recurrence.^{80,82} One study showed that ibuprofen prevented the need for rescue medications, while there was no study that supported this with regard to acetaminophen.⁸¹ This

Table 7: Migraine Disability Assessment Scale: Measurements⁸⁷

- Number of days of work missed over the past 3 months due to headaches?
- Number of additional days during the past 3 months in which one's productivity was reduced by half or more because of headaches?
- Number of days in the past 3 months in which the patient could not perform household work because of headaches?
- Number of days within the past 3 months in which household work/productivity was reduced by more than half because of headaches?
- Number of days within the past 3 months in which family, social, or leisure activities were missed due to your headaches?
- On how many days in the past 3 months did you have a headache?
- On a scale of 0-10, on average how painful were these headaches?

may suggest that ibuprofen may be slightly superior to acetaminophen in the management of mild migraine headaches.

Of all the pediatric treatment options available for the management of acute migraine attacks that have failed outpatient management and, hence, present to the ED, intravenous prochlorperazine was the only medication found to be significantly effective for pain relief.⁷² After failure of ketorolac, approximately 85% of these patients achieved headache relief after IV administration of 0.15 mg/kg of prochlorperazine. In contrast, only 55% of these patients obtained relief with a 0.5 mg/kg dose of ketorolac.⁸³ Unfortunately, prochlorperazine did not reduce the rate of headache recurrence.

In contrast to adults, triptans are not nearly as effective for children. Of all the triptans available, nasal sumatriptan seems to be the most beneficial, with oral sumatriptan, rizatriptan, and zolmitriptan being not very effective for pain relief.^{82,84} Once again, none of these medications limited migraine recurrences, but intranasal sumatriptan may decrease the need for rescue medications. With regard to dihydroergotamine, a single study failed to show a benefit in terms of headache relief; however, it only evaluated 12 children.⁵²

In summary, an acceptable regimen for pediatric migraine management may be an initial trial of ibuprofen or acetaminophen, followed by intranasal sumatriptan in an

outpatient setting, and, if this fails, the use of prochlorperazine on ED arrival.⁸⁵

Medication Overuse Headache

One of the biggest issues encountered by patients who suffer from especially severe and frequent migraines is the headache that is caused by medication overuse. Overuse is defined as needing either analgesics, such as opioids, acetaminophen, ergots (except DHE), or triptans for 2 or more days a week for longer than 3 months. This leads to decreased responsiveness to medications that were previously effective.³⁴ The headache is usually described as a dull discomfort that is persistent for at least 15 days a month and often is confused with an actual migraine, or even a life-threatening headache that necessitates further invasive workup. These patients are often encountered in the ED. Appropriate treatment is difficult and, despite initial successes, this form of headache has a high recurrence rate. A possible treatment regimen may be a combination of dihydroergotamine with IV metoclopramide every 6 hours for up to 72 hours.⁸⁶ Thus, these patients often have to be admitted for stabilization, and, once achieved, preventive measures include restriction of medications commonly used and, when needed, incorporating prophylactic measures.²³

Table 8: Initiation of Preventive Therapy for Migraine

- Patients with > 6 days of headache/month
- Abortive medication needed two or more times/week
- Hemiplegic migraine
- Migraine with prolonged aura
- Symptomatic medications are ineffective or contraindicated

Migraine Prevention and Long-term Management

The first step in prevention and long-term management for migraine sufferers is the physician's ability to diagnose a migraine headache and, once diagnosed, provide patient education. Measurement tools such as the Migraine Disability Assessment Scale⁸⁷ (see Table 7) and the Migraine Therapy Assessment Questionnaire (MTAQ) have proven to increase both physician and patient awareness of migraine symptoms and triggers, as well as improved patient satisfaction and knowledge, which has even led to a decrease in headache frequency.⁸⁸ In general, patients should be educated that migraines are often a chronic but relapsing disease so that they know what to expect.

Some migraine sufferers have recognizable triggers. (See Table 3.) Importantly, however, many acute attacks are not due to an identifiable trigger. Patients should be educated that at the onset of a migraine, he or she should limit exposure to external stimuli as much as possible, which may include remaining in a dark room away from loud noises and refraining from consuming caffeinated or alcoholic beverages.⁸⁹ These patients should get adequate sleep, nutrition, and hydration.

Although often not considered to be within the normal scope of emergency care, prophylactic treatment for those who suffer frequently from migraines should at least be considered. Prophylaxis could be started in certain migraine sufferers, possibly in consultation with a neurologist

Table 9: Medications for the Prevention of Migraine^{59,99,101}

Drug	Usual Dosage	Considerations
Beta-Blockers		
Metoprolol, generic	50-100 mg bid (100-200 mg daily)	
Extended-release-generic	100-200 mg daily	Reduced energy, tiredness, asthma/COPD exacerbations
Propranolol, generic	80-240 mg divided bid, tid or qid 40-120 mg twice daily	Low pulse, lowered blood pressure
Extended-release, generic	160-240 mg daily	
Timolol, generic	10-15 mg bid or 20 mg daily	
Anti-epileptic Drugs		
Valproate	250-500 mg bid	Drowsiness, weight gain, tremors, fetal abnormalities, liver abnormalities
Valproate extended release	500-1000 mg daily	
Topiramate	50 mg bid (25-200 mg daily)	Paresthesias, confusion, renal calculi
Gabapentin	900-2400 mg daily	Lethargy
Tricyclic Antidepressants		
Amitriptyline	30-150 mg daily	Drowsiness, dry mouth
Venlafaxine	150 mg daily	Nausea, vomiting
Calcium Channel Blockers		
Verapamil, generic	80 mg tid or qid	Constipation, atrioventricular conduction disturbances
Extended-release, generic	240 mg daily	
Angiotensin-Converting Enzyme (ACE) Inhibitor		
Lisinopril, generic	5-40 mg daily	
Angiotensin Receptor Blocker (ARB)		
Candesartan	8-32 mg daily	
Miscellaneous		
Methysergide	2-8 mg daily	Retroperitoneal fibrosis, hair loss, drowsiness
Flunarizine	5-15 mg daily	Tiredness, sedation, Parkinsonian symptoms, depression
Magnesium	300-600 mg daily PO	Soft stools, diarrhea
Dexamethasone	4/6/8/10 mg IV, 20 mg PO	

or provider specializing in migraine treatment. This group of people may include those who suffer from two or more attacks per week, those in whom the usual migraine abortives are contraindicated/poorly tolerated or ineffective, individuals who suffer from recurrent and debilitating migraines that prevent them from completing activities of daily living, and, finally, those who experience high-risk hemiplegic migraines.²⁹ (See Table 9.) Current effective migraine prophylactic medications reduce

about 50% of acute attacks, but only in half of all sufferers.¹⁰

There are several effective prophylactic medications that are available. (See Table 6.) Beta-blockers, most frequently propranolol, are considered first-line agents for migraine prophylaxis, with several randomized studies showing reduced migraine frequency and severity with their use.⁹⁰ Anti-epileptics, such as valproic acid and topiramate, are usually used next in prophylaxis if beta-blockers fail, or if the patient has

Table 10: General Recommendations for Migraine Management^{24,102-104}

- Encourage patients to participate in their own management and educate migraine sufferers about their condition.
- In severe migraine, use migraine-specific agents such as triptans and ergots. Opiates do not suppress the pathophysiologic mechanism of the attack, and may leave the patient with impaired cognition.
- Administer parenteral or nonoral route of medications in patients who present with nausea and vomiting.
- Consider the use of prophylactic medications in patients with frequent headaches, those that are long-lasting, and in patients for whom migraines cause a significant amount of disability.
- Medication overuse with analgesic rebound headache can occur with nearly any analgesic, including aspirin, acetaminophen, triptans, and ergots. Consider preventive therapies.

an intolerance or contraindication to them. Valproic acid (Depakote®) has been shown to be as efficacious as propranolol,⁹¹ and topiramate reduced the frequency of migraine attacks by about 40-50%.⁹² Further studies are required to assess the true effectiveness of gabapentin and lamotrigine.^{93,94} The antidepressant amitriptyline, which is a tricyclic antidepressant (TCA), has been extensively studied and shown to decrease migraine recurrences; however, the data to support the use of other TCAs are more limited. Amitriptyline is less preferred because of its potential serious side effects, especially in the setting of an overdose. Lastly, calcium channel blockers, such as flunarizine and verapamil, may have similar success rates as propranolol.⁹⁵ In summary, if a prophylactic medication is started, propranolol should be strongly considered, and the patient should be referred to a neurologist or clinician who specializes in migraine treatment.

Prognosis

Although migraine is a chronic condition, prolonged remissions can be achieved for a good portion of patients. (See Table 10.) Of note, the frequency and intensity of acute migraine attacks diminish as one ages.⁹⁶ Estrogen decline in women after menopause may be the cause of this decrease. Also of much debate, migraine headaches may increase

the sufferers' risk for cerebrovascular and cardiovascular disease. A 2009 study showed that women who suffered from migraines with aura had a 91% increased risk of an MI and a 108% increased risk of a CVA, whereas those who suffer from migraines without aura had only a 25% increased risk of both.⁸⁶ Thus, those who suffer from migraines with aura seem to have an increased risk of MIs and strokes. Migraines, especially when frequent, have a negative impact on quality of life, family relations, and work productivity. A National Headache Foundation survey found 90% of migraine sufferers could not function fully on the day of headache, 30% required significant bed rest, and 25% missed at least one day of work.

Summary

Migraine headaches are quite prevalent and debilitating. Because headaches are a frequent complaint, it is very important that clinicians are able to quickly diagnose and effectively treat this condition. Opioids should almost always be avoided. After placing the patient in a quiet dark room, treatment should be initiated with an antiemetic such as prochlorperazine or metoclopramide, perhaps after pretreatment with diphenhydramine with or without IV hydration and an NSAID. A triptan or ergot should be considered in more persistent headaches and in patients for whom these medications

have worked. Other medications, such as valproate, magnesium sulfate, and dexamethasone, can be considered for more intractable migraines that fail to respond to the above measures, with patient admission if even these treatment options fail.

References

1. Friedman D, Feldon S, Holloway R, et al. Utilization, diagnosis, treatment and cost of migraine treatment in the emergency department. *Headache* 2009;49:1163-73.
2. Pracilio VP, et al. Measuring migraine-related quality of care across 10 health plans. *Am J Manag Care* 2012;18:e291-e299.
3. Cutrer FM. Pathophysiology of migraine. *Semin Neurol* 2006;26(2):171-180.
4. Friedman D. The ophthalmologic migraines: A proposed classification. *Cephalalgia* 2010; 646-647.
5. Lucado J, Paez K, Elixhauser A. Headaches in U.S. Hospitals and emergency departments, 2008. *NCBI Bookshelf* 2011 May.
6. Hawkins K, Wang S, Rupnow M. Direct cost burden among insured US employees with migraine. *Headache* 2008;48(4):553-63.
7. Lipton RB, Stewart WF, Diamond S, et al. Prevalence and burden of migraine in the United States: Data from the American Migraine Study II. *Headache* 2001;41:646-657.
8. Kors EE, Haan J, Ferrari MD. Genetics of primary headaches. *Curr Opin Neurol* 1999;12(3):249-254.
9. Ferrari MD. Heritability of migraine. *Neurology* 2003;60(7):S15-S20.
10. Charles A. Advances in the basic and clinical science of migraine. *Ann Neurol* 2009;65:491-498.
11. Leao AAP. Spreading depression of activity in the cerebral cortex. *J Neurophysiol* 1944;7:359-390.
12. Weiller C, May A, Limmroth V, et al. Brainstem activation in spontaneous human migraine attacks. *Nature Medicine* 1995;1:658-660.
13. Cutrer FM, Charles A. The neurogenic basis of migraine. *Headache* 2008;48(9):1411-1414.
14. Burstein R, Collins B, Jakubowski M. Defeating migraine pain with triptans: A race against the development of cutaneous allodynia. *Ann Neurol* 2004;55:19-26.
15. Mascia A, Afra J, Schoenen. Dopamine and migraine: A review of pharmacological, biochemical, neu-

- rophysiological and therapeutic data. *Cephalalgia* 1998;18(4):174-182.
16. Robertson CE, Black DF, Swanson JW. Management of migraine headache in the emergency department. *Semin Neurol* 2010;30(2):201-211.
 17. Nallasamy K, Singhi SC, Singhi P. Approach to headache in the emergency department. *Indian J Pediatr* 2011; 20.
 18. Young WB, Gangal KS, Aponte RJ, et al. Migraine with unilateral motor symptoms: A case control study. *J Neurology Neurosurgery Psychiatry* 2007;78:600-604.
 19. Mostardini C, D'Agostino VC, Dugoni DE, et al. A possible role of ID-Migraine in the emergency department: Study of an emergency department outpatient population. *Cephalalgia* 2009;29:1326-1330.
 20. Friedman BW, Lipton RB. Headache in the emergency department *Curr Pain* 2011;15:302-307.
 21. Walker RA, Wadman MC. Headache in the elderly. *Clinics in Geriatric Medicine* 200 May;23(2).
 22. Capobianco DJ, Cheshire WP, Campbell JK. An overview of the diagnosis and pharmacologic treatment of migraine. *Mayo Clin Proc* 1996;71:1055-1066.
 23. Ziegler DK. Opioids in headache treatment. Is there a role? *Neurol Clin* 1997;15:199-208.
 24. Silberstein S, Rosenberg J. Multispecialty consensus on diagnosis and treatment of headache. *Neurology* 2000;54:1553-1555.
 25. Sierpina V, Astin J, Giordano J. Mind-body therapies for headache. *Am Fam Physician* 2007;76:1518-1522.
 26. Aukerman G, Knutsen D, Miser WF. Management of the acute migraine headache. *Am Fam Physician* 2002;66:2123-2130.
 27. Campbell JK, Penzien DB, Wall EM. Evidence-based guidelines for migraine headache: Behavioral and physical treatments. April 25, 2000. <http://www.aan.com/professionals/practice/pdfs/g10089.pdf>.
 28. Grimaldi D, Cortelli P. Migraine: Treating acute migraine in the emergency department. *Nature Reviews Neurology* 2009;5:529-531.
 29. Miner JR, et al. Droperidol vs prochlorperazine for benign headaches in the emergency department. *Acad Emerg Med* 2001;8(9):873-879.
 30. Weaver CS, et al. Droperidol vs prochlorperazine for the treatment of acute headache. *J Emerg Med* 2004;26(2):145-150.
 31. Friedman BW, Mulvey L, Esses D, et al. Metoclopramide for acute migraine: A dose-finding randomized clinical trial. *Ann Emerg Med* 2011;57(5):475-482.
 32. Seim MB, March JA, Dunn KA. Intravenous ketorolac vs intravenous prochlorperazine for the treatment of migraine headaches. *Acad Emerg Med* 1998;5(6):573-576.
 33. Valade D, Ducros A. Acute headache in the emergency department. *Handbook Clin Neurol* 2010;97:173-181.
 34. Friedman BW, Grosberg BM. Diagnosis and management of the primary headache disorders in the emergency department setting. *Emerg Med Clin North Am* 2009;27(1).
 35. Honkaniemi J, Liimatainen S, Rainesalo S, et al. Haloperidol in the acute treatment of migraine: A randomized, double-blind, placebo controlled study. *Headache* 2006;46(5):781-787.
 36. Leong LB, Kelly AM. Are butyrophenones effective for the treatment of primary headache in the emergency department? *CJEM* 2011;12(2):96-104.
 37. Griffith JD, Mychuk MB, Kyriacou DN. Metoclopramide versus hydro-morphone for the emergency department treatment of migraine headache. *J Pain* 2008;9(1):88-94.
 38. Salazar G, Fragoso M, Vergez L, et al. Metoclopramide as an analgesic in severe migraine attacks: An open, single blind, parallel control study. *Recent Pat CNS Drug Discovery* 2011;6(2):141-145.
 39. Fiesseler FW, Shih R, Szucs P, et al. Steroids for migraine headaches: A randomized double-blind, two armed, placebo-controlled trial. *Emerg Med J* 2011;40(4):463-468.
 40. Marmura MJ. Use of dopamine antagonists in treatment of migraine. *Curr Treatment Options in Neurology* 2012;14(1):27-35.
 41. Regan LA, Hoffman RS, Nelson LS. Slower infusion of metoclopramide decreases the rate of akathisia. *Am J Emerg Med* 2009;27(4):475-480.
 42. Silberstein SD. Practice parameter: evidence-based guidelines for migraine headache (an evidence-based review): Report of the Quality standards subcommittee of the American academy of neurology. *Neurology* 2000;55(6):754-762.
 43. Akpunonu BE, et al. Subcutaneous sumatriptan for treatment of acute migraine in patients admitted to the emergency department: a multicenter study. *Ann Emerg Med* 1995;25:464-469.
 44. Freitag FG, et al. Effect of pain intensity and time to administration on responsiveness to almotriptan: Results from AXERT 12.5 mg time versus intensity migraine study (AIMS). *Headache* 2007;47:519.
 45. Silberstein SD. Migraine. *Lancet* 2004;363:381.
 46. Muller T, Lohse L. Efficacy of parecoxib, sumatriptan, and rizatriptan in the treatment of acute migraine attacks. *Clin Neuropharmacol* 2001;34(6):206-209.
 47. Zolmitriptan nasal spray for migraine. *Med Lett Drug Ther* 2004;46:7.
 48. Brandes JL, et al. Sumatriptan-naproxen for acute treatment of migraine: A randomized trial. *JAMA* 2007;297:1443.
 49. Silberstein SD, McCrory DC. Ergotamine and dihydroergotamine: History, pharmacology, and efficacy. *Headache* 2003;43(2):144-166.
 50. Colman I, et al. Parenteral dihydroergotamine for acute migraine headache: A systematic review of the literature. *Ann Emerg Med* 2005;45(4):393-401.
 51. Winner P, et al. A double-blind study of subcutaneous dihydroergotamine vs subcutaneous sumatriptan in the treatment of acute migraine. *Arch Neurol* 1996;53(2):180-184.
 52. Pryse-Phillips WEM, Dodick DW, Edmeads JG, et al. Guidelines for the diagnosis and management of migraine in clinical practice. *CMAJ* 1997;156:1273-1287.
 53. Edwards KR, Norton J, Behnke M. Comparison of intravenous valproate versus intramuscular dihydroergotamine and metoclopramide for acute treatment of migraine headache. *Headache* 2001;41(10):976-980.
 54. Mathew NT, Kailasam J, Meadors L, et al. Intravenous valproate sodium (depacon) aborts migraine rapidly: A preliminary report. *Headache* 2000;40(9):720-723.
 55. Singh A, Alter HJ, Zaia B. Does the addition of dexamethasone to standard therapy for acute migraine headache decrease the incidence of recurrent headache for patients treated in the emergency department? A meta-analysis and systematic review of the literature. *Acad Emerg Med* 2008;15:1223-1233.
 56. Colman I, Friedman BW, Brown MD, et al. Parenteral dexamethasone

- for the acute severe migraine headache: Meta-analysis of randomized controlled trials for preventing recurrence. *BMJ* 2008;336(7657):1359-1361.
57. Bigal ME, Bordini CA, Tepper SJ, et al. Intravenous magnesium sulphate in the acute treatment of migraine without aura and migraine with aura. A randomized, double-blind, placebo-controlled study. *Cephalalgia* 2002;22:345-353.
 58. Corbo J, Esses D, Bijur PE, et al. Randomized clinical trial of intravenous magnesium sulfate as an adjunctive medication for emergency department treatment of migraine headache. *Ann Emerg Med* 2001;38(6):621-627.
 59. Abramowicz M. Drugs for migraine. *Treatment Guidelines from the Medical Letter* 2008;6(67):17-22.
 60. Klapper JA, Stanton JS. Ketorolac versus DHE and metoclopramide in the treatment of migraine headaches. *Headache* 1991;31(8):523-524.
 61. Snow V, Weiss K, Wall E, et al. Pharmacologic management of acute attacks of migraine and prevention of migraine headache. *Ann Int Med* 2002;137:840-849.
 62. Colman I, Rothney A, Wright SC, et al. Use of narcotic analgesics in the emergency department treatment of migraine headache. *Neurology* 2004;62(10):1695-1700
 63. Friedman BW, Kapoor A, Friedman MS, et al. The relative efficacy of meperidine for the treatment of acute migraine: A meta-analysis of randomized controlled trials. *Ann Emerg Med* 2008;52:705-713
 64. Jakubowski M, et al. Terminating migraine with allodynia and ongoing central sensitization using parenteral administration of COX1/COX2 inhibitors. *Headache* 2005;45:850-861.
 65. Stiell IG, et al. Methotrimeprazine versus meperidine and dimenhydrinate in the treatment of severe migraine: A randomized, controlled trial. *Ann Emerg Med* 1991;20:1201-1205.
 66. Tomabene SV, Deutsch R, Davis DP, et al. Evaluating the use and timing of opioids for the treatment of migraine headaches in the emergency department. *J Emerg Med* 2009;36(4):333-337.
 67. Monastero R, Camarda C, Pipia C, et al. Prognosis of migraine headaches in adolescents: A 10-year follow-up study. *Neurology* 2006;67(8):1353-6.
 68. Cete Y, Ertan DB, Ozdemir C, et al. A randomized prospective placebo-controlled study of intravenous magnesium sulphate vs. metoclopramide in the management of acute migraine attacks in the emergency department. *Cephalalgia* 2005;25:199-204.
 69. Rozen TD. Acute therapy for migraine headache. *Semin Neurol* 2006;26:181-187.
 70. Mellick LB, McIlraith ST, Mellick GA. Treatment of headaches in the ED with lower cervical intramuscular bupivacaine injections: A 1-year retrospective review of 417 patients. *Headache* 2006;46(9):1441-9.
 71. Ho TW, Mannix LK, Fan X. MK-0974 Protocol 004 study group et al. Randomized controlled trial of an oral CGRP receptor antagonist, MK-0974, in acute treatment of migraine. *Neurology* 2008;70(16):1304-1312.
 72. Raskin NH. Treatment of status migrainosus: The American experience. *Headache* 1990;30(2):550-553.
 73. Maizels M, Saenz V, Wirjo J. Impact of a group-based model of disease management for headache. *Headache* 2003;43(6):621-627.
 74. Briggs GG, Freeman RK, Yaffe SJ. *Drugs in Pregnancy and Lactation*, 8th ed. Philadelphia; Lippincott Williams & Wilkins: 2008.
 75. Schurks M, Rist PM, Bigal ME, et al. Migraine and cardiovascular disease: Systematic review and meta-analysis. *BMJ* 2009;339.
 76. Loder E. Migraine in pregnancy. *Semin Neurol* 2007;27(5):425-433.
 77. Menon R, Bushnell CD. Headache and pregnancy. *Neurologist* 2008;14(2):108-119.
 78. Marcus DA. Managing headache during pregnancy and lactation. *Expert Rev Neurother* 2008;8(3):385-395.
 79. Bailey B, McManus BC. Treatment of children with migraine in the emergency department: A qualitative systematic review. *Pediatric Emergency Care* 2008;(24)5:321-330.
 80. Lewis DW, Kelistein D, Dahl G, et al. Children's ibuprofen suspension for the acute treatment of pediatric migraine. *Headache* 2002;42:780-786.
 81. Evers S, Rahmann A, Kraemer C, et al. Treatment of childhood migraine attacks with oral zolmitriptan and ibuprofen. *Neurology* 2006;67:497-499.
 82. Hamalainen ML, Hoppu K, Valkeila E, et al. Ibuprofen or acetaminophen for the acute treatment of migraine in children: A double blind, randomized, placebo controlled, crossover study. *Neurology* 1997;48:103-107.
 83. Brousseau DC, Duffy SJ, Anderson AC, et al. Treatment of pediatric migraine headaches: A randomized, double-blind trial of prochlorperazine versus ketorolac. *Ann Emerg Med* 2004;43:256-262.
 84. Major PW, Grubisa HS, Thie NM. Triptans for treatment of acute pediatric migraine: A systematic literature review. *Pediatric Neurology* 2003;29:425-429.
 85. Walter DM, Teach SJ. Emergency department treatment of primary headaches in children and adolescents. *Current Opinion in Pediatrics* 2008;20(3):248-254.
 86. Lipton RB, Bigal ME, Diamond M, et al; AMPP Advisory Group. Migraine prevalence, disease burden, and the need for preventive therapy. *Neurology* 2007;68(5):343-349.
 87. Stewart WF, Lipton RB, Kolodner K, et al. Reliability of the migraine disability assessment score in a population-based sample of headache sufferers. *Cephalalgia* 1999;19:107-114.
 88. Campinha-Bacote DL, Kendle JB, Jones C, et al. Impact of a migraine management program on improving health outcomes. *Dis Manag* 2005;8(6):382-391.
 89. Fiessler F, Kec R, Mandell M. Do ED patients with migraine headaches meet internationally accepted criteria? *Am J Emerg Med* 2002;20:618-623.
 90. Loj J, Solomon GD. Migraine prophylaxis: who, why and how. *Cleve Clin J Med* 2006;73(9):793-774.
 91. Kaniecki RG. A comparison of divalproex with propranolol and placebo for the prophylaxis of migraine without aura. *Arch Neurol* 1997;54(9):1141-1145.
 92. Silberstein SD, Ben-Menachem E, Shank RP, et al. Topiramate monotherapy in epilepsy and migraine prevention. *Clin Ther* 2005;27(2):154-165.
 93. Di Trapani G, Mei D, Marra C, et al. Gabapentin in the prophylaxis of migraine: A double-blind randomized placebo-controlled study. *Clin Ther* 2000;151(3):145-148.
 94. Matthew NT, Rapoport A, Saper J, et al. Efficacy of gabapentin in migraine prophylaxis. *Headache* 2001;41(2):119-128.

Primary Care Reports CME Objectives

Upon completion of this activity, participants should be able to:

1. Summarize recent, significant studies related to the practice of primary care medicine;
2. Evaluate the credibility of published data and recommendations related to primary care medicine;
3. Discuss the advantages and disadvantages of new diagnostic and therapeutic procedures in the primary care setting.

CME Instructions

To earn credit for this activity, please follow these instructions.

1. Read and study the activity, using the provided references for further research.
2. Log on to www.cmecity.com to take a post-test; tests can be taken after each issue or collectively at the end of the semester. First-time users will have to register on the site using the 8-digit subscriber number printed on their mailing label, invoice or renewal notice.
3. Pass the online tests with a score of 100%; you will be allowed to answer the questions as many times as needed to achieve a score of 100%.
4. After successfully completing the last test of the semester, your browser will be automatically directed to the activity evaluation form, which you will submit online.
5. Once the completed evaluation is received, a credit letter will be e-mailed to you instantly.

95. Solomon GD. Verapamil in migraine prophylaxis. *Headache* 1989;29:425-427.
96. Bigal ME, Lipton RB. The prognosis of migraine. *Curr Opin Neurol* 2008;21(3):301-308.
97. Headache Classification Subcommittee of the International Headache Society. The International Classification of Headache Disorders, 2nd edition. *Cephalalgia* 2004;24 suppl 1:9.
98. Kelman L. The triggers or precipitants of the acute migraine attack. *Cephalalgia* 2007;27:394-402.
99. Goadsby PJ, Olesen J. Diagnosis and management of migraine. *BMJ* 1996;312:1279-1283.
100. Welch KMA. Drugs therapy of migraine. *N Engl J Med* 1993;329(20):1476-1483.
101. Pringsheim T, Davenport WJ, Becker WJ. Prophylaxis of migraine headache. *CMAJ* 2010;182(7):E269-E276.
102. Goadsby PJ, Lipton RB, Ferrari MD. Migraine— Current understanding and treatment. *N Engl J Med* 2002;346(4):257-270.
103. Rapoport A, Stang P, Gutterman DL, et al. Analgesic rebound headache in clinical practice: Data from a physician survey. *Headache* 1996;36:14-16.
104. Colas R, Munoz P, Temprano R, et al. Chronic daily headache with analgesic overuse: Epidemiology and impact on quality of life. *Neurology* 2004;62:1338-1340.

105. International Headache Society (IHS) Classification ICHD-II at <http://ihs-classification.org>. Accessed 1/13/2012.
106. [No authors listed.] Topiramate for prevention of migraine. *Med Lett Drugs Ther* 2005;47:9-10.

Physician CME Questions

1. The following group is *least* likely to experience a migraine headache:
 - a. Caucasian female
 - b. elderly African-American male
 - c. Asian-American female
 - d. college student
2. All of the following are vasoactive substances thought to be involved in a migraine headache *except*:
 - a. CGRP (calcitonin gene-related peptide)
 - b. histamine
 - c. neurokinin A
 - d. substance P
3. Which medication is absolutely contraindicated during pregnancy?
 - a. metoclopramide
 - b. ibuprofen
 - c. acetaminophen with caffeine
 - d. valproate
4. Which antiemetic has been found to be most effective in the treatment of migraine headaches?
 - a. prochlorperazine
 - b. promethazine
 - c. metoclopramide
 - d. ondansetron
5. All of the following are commonly associated symptoms with migraines *except*:
 - a. nausea
 - b. fatigue
 - c. palpitations
 - d. blurry vision
6. All of the following are true regarding migraine headaches *except*:
 - a. Studies have shown that DHE is more effective than sumatriptan in resolving an acute migraine attacks.
 - b. SC sumatriptan is equally effective as oral sumatriptan.
 - c. Some studies have shown benefit to valproate in improving migraine headaches.
 - d. Both A and B are false.
7. Some common side effects of triptan include all of the following *except*:
 - a. chest tightness
 - b. burning sensation at injection site
 - c. abdominal discomfort
 - d. dizziness

In Future Issues: Nuclear Medicine and Cardiovascular Disease

Editor in Chief

Gregory R. Wise, MD, FACP
Associate Professor of Medicine
Wright State University
Dayton, OH;
Vice President, Medical Affairs
Kettering Medical Center
Kettering, OH

Editorial Board

Nancy J.V. Bohannon, MD, FACP
Private Practice
San Francisco, CA

Clara L. Carls, DO
Program Director
Hinsdale Family Medicine
Residency
Hinsdale, IL

Norton J. Greenberger, MD
Clinical Professor of Medicine
Harvard Medical School
Senior Physician
Brigham & Women's Hospital
Boston, MA

Udaya Kabadi, MD
Professor
University of Iowa School of
Medicine
Iowa City, IA

Norman Kaplan, MD
Professor of Internal Medicine
Department of Internal Medicine
University of Texas Southwestern
Medical School
Dallas, TX

Dan L. Longo, MD, MACP
Professor of Medicine
Harvard Medical School
Deputy Editor,
New England Journal of Medicine
Boston, MA

David B. Nash, MD, MBA
Dean
Jefferson School of Population
Health
Thomas Jefferson University
Philadelphia, PA

Karen J. Nichols, DO, FACOI
Dean
Professor, Internal Medicine
Midwestern University
Chicago College of Osteopathic
Medicine
Downers Grove, IL

Allen R. Nissenson, MD
Professor of Medicine
Director of Dialysis Program
University of California Los
Angeles School of Medicine

Kenneth L. Noller, MD
Professor and Chairman
Department of OB/GYN
Tufts University School of
Medicine
Boston, MA

Robert W. Piepho, PhD, FCP
Dean and Professor
University of Missouri Kansas
City School of Pharmacy
Kansas City, MO

Robert E. Rakel, MD
Department of Family and
Community Medicine
Baylor College of Medicine
Houston, Texas

Leon Speroff, MD
Professor of Obstetrics and
Gynecology
Oregon Health Sciences
University School of Medicine
Portland, OR

Robert B. Taylor, MD
Professor and Chairman
Department of Family Medicine
Oregon Health Sciences
University School of Medicine
Portland, OR

John K. Testerman, MD, PhD
Associate Professor and Chair
Department of Family Medicine
Loma Linda University
Loma Linda, CA

© 2012 AHC Media. All rights reserved.

Primary Care Reports™ (ISSN 1040-2497) is published monthly by AHC Media, a division of Thompson Media Group LLC, 3525 Piedmont Road, N.E., Six Piedmont Center, Suite 400, Atlanta, GA 30305. Telephone: (800) 688-2421 or (404) 262-7436.

Executive Editor: Leslie Coplin
Managing Editor: Neill Kimball
Senior Vice President/Group Publisher: Donald R. Johnston

GST Registration No.: R128870672

Periodicals Postage Paid at Atlanta, GA 30304 and at additional mailing offices.

POSTMASTER: Send address changes to Primary Care Reports, P.O. Box 105109, Atlanta, GA 30348.

Copyright © 2012 by AHC Media, Atlanta, GA. All rights reserved. Reproduction, distribution, or translation without express written permission is strictly prohibited.

Back issues: \$26. Missing issues will be fulfilled by customer service free of charge when contacted within one month of the missing issue's date.

Multiple copy prices: One to nine additional copies, \$314 each; 10 or more additional copies, \$279 each.

Subscriber Information

Customer Service: 1-800-688-2421

Customer Service E-Mail:
customerservice@ahcmedia.com

Editorial E-Mail:
leslie.coplin@ahcmedia.com

World Wide Web page:
<http://www.ahcmedia.com>

Subscription Prices

1 year *with* free AMA
Category 1/Prescribed credits: \$369
Add \$17.95 for shipping & handling
(Student/Resident rate \$170)

Discounts are available for group subscriptions, multiple copies, site-licenses or electronic distribution. For pricing information, call Tria Kreutzer at 404-262-5482.

All prices U.S. only.
U.S. possessions and Canada, add \$30
plus applicable GST. Other international orders, add \$30.

Accreditation

AHC Media is accredited by the Accreditation Council for Continuing Medical Education to provide continuing medical education for physicians.

AHC Media designates this educational activity for a maximum of 36 *AMA PRA Category 1 Credits™*. Each issue has been designated for a maximum of 2.30 *AMA PRA Category 1 Credits™*. Physicians should claim only credit commensurate with the extent of their participation in the activity.

This Enduring Material activity, *Primary Care Reports*, has been reviewed and is acceptable for up to 27 Prescribed credit(s) by the American Academy of Family Physicians. AAFP accreditation begins January 1, 2012. Term of approval is for one year from this date with the option of yearly renewal. Each issue is approved for 2.25 Prescribed credits. Physicians should claim only the credit commensurate with the extent of their participation in the activity. The AAFP invites comments on any activity that has been approved for AAFP CME credit. Please forward your comments on the quality of this activity to cmecoment@aaafp.org.

This is an educational publication designed to present scientific information and opinion to health professionals,

to stimulate thought, and further investigation. It does not provide advice regarding medical diagnosis or treatment for any individual case. It is not intended for use by the layman. Opinions expressed are not necessarily those of this publication. Mention of products or services does not constitute endorsement. Clinical, legal, tax, and other comments are offered for general guidance only; professional counsel should be sought for specific situations.

This CME activity is intended for primary care and family practice physicians. It is in effect for 24 months from the date of the publication.

© 2012 AHC Media. All rights reserved.

AHC Media